Model MK 990

Tile Saw

Owner’s Manual

Parts List and
Operating Instructions

Printed in U.S.A. Part No. 153709
Revision 1/93



14

Parts Listing

wumgmmmmmmmmwMNNMN’—-—-—-.—-—-'—-.—-.—-—..—.

0N R W~

DESCRIPTION
Handle

Motor Cover

Shoulder Bolt, % x %4
Shoulder Bolt, % x 1
Miter Limiting Spring
Flat Washer, %4 SAE-(2)
Lock Washer, %4-(2)
Hexhead Bolt, % x 1-(2)
Flathead Screw, 10-24 x 1-(2)
Helicoil, % x %

Flat Washer, %s SAE-(8)

. Wing Nut, %
. Motor Mount
. Motor 1 H.P.

. Cradle

Pivot Spring
Rear Post

. Davies Knob

. Lock Washer, #10-(4)
Sockethead Cap Screw, 10-24 x 1 %-(4)
. Flat Washer, % SAE-(3)

. Adjustment Knob-(2)

. Shoulder Bolt, % x %

. Helicoil, % x %s.(2)

. Pressure Plate

. Hexhead Bolt, %-16 x 3-(2)

. Hexhead Bolt, %-16 x 1-(2)

. Chrome Plate Guide Bar

. Spacer, Linear Bearing Support-(2)

Guide Bar Cover

. Multilube Bearing-(2)
. Linear Bearing Mount
. Lock Washer, %s-(6)

Hexhead Bolt, %s-18 x 1-(6)

. Motor Shaft Wrench

Blade Nut Wrench

. Conveyor Cart

PART NO.

153670
153668
153674
153673
153672
151915
152591
152676
153678
153486
151754
151746
153669
153625
153667
150587
153704
151681
153684
153675
150923
137786
151753
151880
153109
153113
152507
134759
152393
151771
152227
135855
151747
151743
153450
134684
153665

38.

39

40.
41.
42,
43.

45.
46.
47.
48.
49.
50.
51
32,
53.

55.
56.
57.
58.
59.

61.
62.
63.

65.
66.
67.
68.
69.
70.
71.
72.
73.

DESCRIPTION

Base Frame

Adjustment Plate-(2)

Roll Pin-(2)

Hex Nut, %-20

Roller Wheel

Flat Washer, %4-SAE

Hexhead Bolt, %-20x 1 %
Wheel Bracket

Thumb Screw, %-20 x %
Adjustable Rip Guide
Hexhead Bolt, %-20 x %
Curtain Bracket

Splash Curtain

Set Screw, #e-18 x %.(2)
Water Valve Assembly

Stud, Full Thread, %s-18 x 1 4
Blade Guard

Hex Nut, thin, %-16
Flange-(2)

Saw Blade, MK-200

Motor Brushes-(2 ref.)
Circuit Breaker

Rocker Switch with Light
Power Cord

Water Pump Receptacle
Rectifier AC/DC

Self Tapping Screw, 10-24 x %
Wiring Hamess

Self Tapping Screw, 6-32 x %
Resistor (10 ohm/12W) Assembly
Hose Tubing

Pump Adapter

Water Pump

Water Pan

Drain Plug

Washer, Shoulder 4ID x 1 4 OD

PART NO.,
153003
151758
151783
151893
151799
151915
151914
151800
150991
134551
152608
152571
134841
152607
152785
153680
153679
153705
135830
137166
153708
153676
153631
153419
153401
153677
153681
153415
153466
153535
132951
128397
151271
150634
153439
153725



Exploded View -

15



